
i 
 

 
 
 
 
 
 
 
 
 
 

 
 
 
 
 

2020 
URBAN WATER MANAGEMENT PLAN 

AND WATER SHORTAGE CONTINGENCY 
PLAN 

JUNE 2021  



ii 
 

 
 
 
 
 
 
 

 

City of Palo Alto Utilities 
 

2020 
Urban Water Management Plan and Water 

Shortage Contingency Plan 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

June 2021 



iii 
 

  



iv 
 

Table of Contents 
List of Tables........................................................................................................................... vii 

List of Figures ........................................................................................................................ viii 

List of Acronyms ......................................................................................................................ix 
[...]
The five older wells were rehabilitated and three new wells and a 2.5 million gallon storage 
reservoir and associated pump station were constructed between 2009 and 2013 as part of the 
Emergency Water Supply and Storage Project. The primary goal was to correct the deficiency in 
the City’s emergency water supply. The well system can now support a minimum of eight hours 
of normal water use at the maximum day demand level and four hours of fire suppression at 
the design fire duration level. The groundwater system may also be used to a limited extent for 
water supply during drought conditions (up to 1,500 acre feet per year) and is capable of 
providing normal wintertime supply needs during extended shutdowns of the SFPUC system. 
Up to 11,000 gpm of reliable well capacity is available for emergency use as well as 13 million 
gallons (MG) of storage. Figure 1 shows the potential groundwater use area in the City’s service 
territory. 
 
 
 
 
 



28 
 

Figure 1: Potential Groundwater Use Area 

 



29 
 

 
In April 2010, the California Department of Public Health28 (CDPH) approved a permit 
amendment to add the new Library/Community Center Well and the Eleanor Pardee Park Wells 
to the City’s existing water supply permit. CDPH permitted the new El Camino Park well in 2014. 
As part of the permit process, all three wells were tested for primary and secondary drinking 
water quality standards. The results of the test indicate the wells currently meet primary and 
secondary water quality standards, but the potential remains for exceedance of secondary 
standards for manganese, iron and TDS. The wells are planned to remain as standby sources, 
and no additional treatment to ensure compliance with secondary standards is required at this 
point. In an emergency situation, the City can provide emergency chlorination treatment at 
several of the well sites, including the Library/Community, Eleanor Pardee, Hale, Peers, and 
Rinconada wells. 
 
The City has identified the wells as a potential supply source for use during a prolonged 
drought. All wells are currently permitted and designated by the California Department of 
Public Health as “Standby” and, as such, can only be used for 5 consecutive days up to 15 days 
in a year.  The wells may collectively supply up to 1,500 AFY during a drought29.  
 
The pumping restrictions for the well system are mitigation measures in the EIR prepared for 
the Emergency Water Supply and Storage Project.  Any increase in the current restriction could 
require new or supplemental environmental review.  The process to increase the current 
limitation will require supporting information on the sustainable yield of the groundwater basin 
in order to demonstrate increased pumping by the City will not have significant impacts.  
 
If the wells were to be used as a dry year supply option, coordination with CDPH would be 
needed to ensure necessary treatment is in place to meet regulatory standards. In addition, 
several other issues need to be addressed prior to the use of the wells during a drought, 
including the capital costs of any treatment or blending upgrades, water quality compared to 
the City’s SFPUC source and customer acceptance, Valley Water groundwater production costs, 
and the exact mechanism for how groundwater would form a part of any drought response 
portfolio.  
 
Groundwater may hold some advantages in the long term for the City and may be useful during 
water supply shortage events. However, a water supply portfolio that includes potable 
groundwater does not benefit under the type of potable water reductions mandated by the 
State Water Resources Control Board (SWRCB) in 2015. Under those regulations, the City was 
required to reduce potable water consumption by 24% regardless of the supply source. 
Likewise, Valley Water, requests reductions in groundwater pumping during dry periods. 
 

 
28 CDPH issues and has the authority to revise domestic water supply permits pursuant to Health and Safety Code 
section 116525 (City of Palo Alto permit #4210009 and # 4310009) 
29 Final EIR, City of Palo Alto Emergency Water Supply and Storage Project, SCH #2006022038 



30 
 

One of the Northwest County Recycled Water Strategic Plan objectives was to gain a better 
understanding of the hydrology in northwest Santa Clara County. To that end, the Groundwater 
Use Assessment (GUA)30 was completed including the  development of a robust  model of the 
shallow and deep aquifers, particularly focusing on potential recharge zones and the 
connectivity between the aquifers.  The study concluded that Palo Alto could sustainably rely 
on groundwater at a rate of approximately 3,000 AFY, or for about 25% of 2040 potable water 
demands. Results of this effort were also used to evaluate the potential for Indirect Potable 
Reuse and may be used to demonstrate sustainable yield for a supplemental environmental 
review to pump more than 1,500 AFY should Palo Alto plan to incorporate groundwater into its 
supply portfolio. 
  
Shallow Aquifer Groundwater 
The shallow and deep aquifer research included in the GUA provided valuable insight to the 
relationship between the aquifers in the northwest part of Santa Clara County. The study found 
that, near the bay, a confining layer separates the deep and shallow aquifers. Further west, 
toward the foothills, the two aquifers exhibit connectivity.  
 
Basement construction is often required for non-residential, mixed use and multifamily 
residential buildings, particularly if underground parking is involved.   Additionally, the high 
value of land and housing in the City has resulted in more residential property owners seeking 
to increase the size of their single family homes by constructing basements. Basement 
construction groundwater pumping occurs when a basement is constructed in areas of shallow 
groundwater, typically in the neighborhoods closer to the bay or near current or former creek 
beds.  Dewatering continues until enough of the house has been constructed to keep the 
basement in place, typically 10 weeks. Longer term pumping removes seepage for older 
underground structures such as the CalTrain underpass on Oregon Expressway. 
 
Temporary groundwater dewatering from July 2019 to August 2020 produced over 461 AF. 
When discharged to the City’s storm drain system, groundwater from dewatering activities 
enters one of four creeks that discharges to the Bay. Most dewatering sites discharge to creeks 
that have been channelized and offer negligible groundwater recharge opportunities. San 
Francisquito Creek is the only creek in the City with potential to recharge the shallow 
groundwater basin because it is not channelized within the City boundaries.  
 
The City of Palo Alto issues permits for temporary and long-term (greater than 1 year) 
dewatering. The drought and resulting water use restriction increased public concern over 
basement construction groundwater pumping in Palo Alto. Concerns range from the apparent 
wasting of water by discharging to storm drains, to potential impacts on groundwater elevation 
and flow volume, to potential impacts on neighboring properties, such as subsidence and 
structure cracks, and impacts on trees and other landscaping. 
 

 
30 See full GUA report: https://cityofpaloalto.org/civicax/filebank/blobdload.aspx?t=64573.3&BlobID=68051 



31 
 

The City has long regulated several aspects of basement groundwater pumping for both 
residential and commercial sites. Public concerns regarding dewatering prompted City Council 
to approve several enhancements to the dewatering policy that were codified in the Palo Alto 
Municipal Code and went into effect in May 2017. Another iteration of requirements went into 
effect in February 201831. 
 
The goals of the requirements are improving the prediction of the amount of pumped 
groundwater, decreasing impacts to surrounding structures and infrastructure, addressing 
traffic impacts during the construction period, and minimizing impacts to the area’s 
groundwater quantity and quality as well as the quality of downstream water bodies. A 
summary of the requirements is listed below: 
 

1. Fill stations are required so that others may fill water trucks or connect garden hoses for 
irrigation;  

2. Use plans are required to demonstrate that the applicant/builder is arranging for use of 
as much of the pumped water as possible and minimizing storm drain discharge; 

3. A Geotechnical Study is required to determine any potential effects and needed 
avoidance measures; and 

4. Street Work/Dewatering permits are required (and are issued after requirements #1, #2 
and #3 are completed). 

 
In November 2020, a technical memo32 evaluating the reuse of dewatering water was 
completed. While groundwater pumped from the basement dewatering is, in general, of 
suitable quality to be used for irrigation after treatment in a settling tank and is equivalent to 
about 12% of irrigation needs in Palo Alto in a typical year, the study identified limitations to 
reusing large volumes of dewatering water. The study found it is not feasible to use all of the 
groundwater for irrigation due to the high number of daily truck trips that would be required to 
haul it to irrigation sites. Approximately 2.8 AF per year, or less than 1% of Citywide irrigation 
needs, could potentially be reused for irrigation but at a significant cost in dollars and 
greenhouse gas emissions. 
 

Water Recycling 

Wastewater Collection and Treatment in Palo Alto 
 

Law 
10633. The plan shall provide, to the extent available, information on recycled water and its 
potential for use as a water source in the service area of the urban water supplier.  The preparation 

 
31 See Staff Report 8580: https://www.cityofpaloalto.org/civicax/filebank/documents/62404 
32 See Technical Memo: 
https://www.cityofpaloalto.org/civicax/filebank/blobdload.aspx?t=64014.74&BlobID=79884 



32 
 

of the plan shall be coordinated with local water, wastewater, groundwater, and planning agencies 
that operate within the supplier’s service area, and shall include all of the following: 
 

 (a) A description of the wastewater collection and treatment systems in the supplier’s service 
area, including a quantification of the amount of wastewater collected and treated… 
 
(b) A description of the quantity of treated wastewater that meets recycled water standards, is 
being discharged, and is otherwise available for use in a recycled water project. 

 
The City operates RWQCP, a wastewater treatment plant, for the East Palo Alto Sanitary 
District, Los Altos, Los Altos Hills, Mountain View, Palo Alto, and Stanford University. 
Wastewater from these communities is treated by the RWQCP prior to discharge to the Bay. 
Approximately 220,000 people live in the RWQCP service area. Of the wastewater flow to the 
RWQCP, about 60 percent is estimated to come from residences, 10 percent from industries, 
and 30 percent from commercial businesses and institutions.   
 
The RWQCP is a Class V tertiary treatment facility featuring preliminary treatment (barscreens 
and grit removal), primary treatment (sedimentation settling), secondary treatment (fixed film 
reactors, conventional activated sludge, and clarification), and tertiary treatment (filtration 
through a sand and coal filter), and UV disinfection. After tertiary treatment, title 22 recycled 
water is produced through further filtration of tertiary effluent through sand filters at low 
loading rates and then disinfected with sodium hypochlorite (instead of UV disinfection). 
Through these treatments, 99% of ammonia, organic pollutants, and solid pollutants are 
removed.  
 
The RWQCP has an average dry weather flow design capacity of 39 MGD (43,680 AF/Y) with full 
tertiary treatment, and a peak wet weather flow capacity of 80 MGD (89,600 AF/Y) with full 
secondary treatment. Current 2020 average flows are approximately 17.24 MGD (19,311 AF/Y). 
The plant capacity is sufficient for current dry and wet weather loads and for future load 
projections. There are no plans for expansion of the plant or to “build‐out” the plant. New 
treatment technologies that will add nitrogen removing capabilities are being planned for 
installation and availability in approximately 2025 as part of a new Secondary Treatment 
Upgrades project that will address anticipated state nitrogen limits on regional effluent 
discharges. In any case, the total hydraulic capacity of the plant will remain unchanged after 
completion of the Secondary Treatment Upgrades project. 
 
The plant's discharge meets very high standards to protect South San Francisco Bay. The quality 
of the water leaving the plant approaches the standards for drinking water. Table 6 provides 
flow data for the RWQCP. A full description of the treatment facility is included in the 1992 
Water Reclamation Master Plan and the 2012 Long Range Facilities Plan33. 
 
 

 
33 See document: https://www.cityofpaloalto.org/civicax/filebank/documents/32042 



33 
 

Table 6: Wastewater Treatment 

Treatment 
Plant Name 

Location 
(City) 

Average 
Daily Flow 

(2020) 

Maximum 
Daily Flow 

(2020) 

Year of 
Planned 

Build‐out 
Planned Maximum Daily 

Volume 
RWQCP City of 

Palo Alto 
19,311 
AF/year 
17.24 MGD 

24,878 
AF/year 
22.21 
MGD 

Plant built 
out 

90,000 AF/year = Maximum 
Design Daily Flow 
44,000 AF/year = Average Design 
Daily Flow (Dry weather capacity) 

 

 
Palo Alto Recycled Water Production 
As shown in Table 7, the plant has capability to produce recycled water that meets the Title 22 
unrestricted use standard (approximately 4.5 MGD of capacity). Current annual production is 
about 14% of capacity while peak summer monthly production is about 30% of capacity; peak 
hour summer demand uses nearly 100% of production capacity in conjunction with storage 
tanks to address limitations in the 4.5 MGD production capacity.  
 
Table 7: Wastewater Collected and Treated – AF 

 
 

 
Disposal of Wastewater 
Current and future City of Palo Alto RWQCP discharges of treated wastewater to the San 
Francisco Bay are shown in Table 8. 
 
Table 8: Disposal of Wastewater (non‐recycled) – AF 

 
 

 
Recycled Water Current and Potential Use 

 
Law 

 
10633. The plan shall provide, to the extent available, information on recycled water and its 
potential for use as a water source in the service area of the urban water supplier. The preparation 
of the plan shall be coordinated with local water, wastewater, groundwater, and planning agencies 
that operate within the supplier’s service area, and shall include all of the following: 
 

(c) A description of the recycled water currently being used in the supplier's service area, including 
but not limited to, the type, place and quantity of use. 
 

 (d) A description and quantification of the potential uses of recycled water, including, but not 
limited to, agricultural irrigation, landscape irrigation, wildlife habitat enhancement, wetlands, 

2020 2025 2030 2035 2040 2045
Waste Water Collected and Treated 19,324        19,324    19,324    19,324    19,324    19,324    

Recycled Water Available if Full Capacity is Used 5,044          5,044     5,044     5,044     5,044     5,044     

Method of Disposal 2020 2025 2030 2035 2040 2045
Discharged to San Francisco Bay 17,523        17,523    17,523    17,523    17,523    17,523    

Discharged to Bay by way of Emily Renzel Marsh 1,043          1,043     1,043     1,043     1,043     1,043     



34 
 

industrial reuse, groundwater recharge, and other appropriate uses, and a determination with 
regard to the technical and economic feasibility of serving those uses. 

 

 (e) The projected use of recycled water within the supplier's service area at the end of 5, 10, 15, 
and 20 years and a description of the actual use of recycled water in comparison to uses previously 
projected pursuant to this subdivision. 

 

 
Current Recycled Water Use 
Phase 1 of the RWQCP’s regional recycled water system has been in operation since 1980. It 